









	National Emphysema Treatment Trial
	Diagnosis code V70.7 (Examination of participant in clinical trial) is reported as the primary diagnosis for applicable line items on paper and electronic claims.
	If the QV modifier is billed and diagnosis code V70.7 is reported as a secondary rather than the primary diagnosis, do not consider the service as having been furnished to a healthy, control group, diagnostic trial volunteer. Instead, process the service
	
	
	4915.Processing Fee for Service Claims for Covere
	4916.CWF Editing Of Clinical Trial Claims For M + C Enrollees --Submit clinical trial services for managed care enrollees to CWF for payment approval. CWF will not reject clinical trial claims for M + C  enrollees when all services on the claim transacti
	4917.Resolution of  CWF UR 5232 Rejects—If  you s





